
6

7

1

6

8

3

3

2

4

5

6

7

1

6

8

3

3

2

4

5

3 5 5
3

3
4

1

4
3

2

3 5 5
3

3
4

1

4
3

2

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

K

L

K

M

N

Jubilee 35 Baking



152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

6

7

1

6

8

3

3

2

4

5

6

7

1

6

8

3

3

2

4

5

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

3 5 5
3

3
4

1

4
3

2

3 5 5
3

3
4

1

4
3

2

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

K

L

L

M

N

Pos. Number Description Qty
1 35101 Upper back plate welded 1
2 B-360508 Button head screw M5 x 8 18
3 35-0142 Top support for back plate 2
4 35051 Welded cooking section 1
5 B-2100005 Nut M5 DIN 934 8.8 4
6 01-324 Hinge shaft 2
7 35-0105 Hinge plate 2
8 B-010005 Washer 5 mm DIN125A 1
9 B-210008 Nut M8 DIN 934 8.8 4
10 B-330830 Set screw M8x30 4
11 50-346 Rubber bushing 2
12 35055 Door welded to cooking section 1
13 35-0127 Back plate 1
14 35-0126 Top plate 1
15 35-0125 Bottom plate 1
16 35-0106 Holder for griddle, left 1
17 35-0107 Holder for griddle, right 1
18 35-0109 Grill for cooking section 1
19 35-0108 Baking sheet 1



6

7

1

6

8

3

3

2

4

5

6

7

1

6

8

3

3

2

4

5

6

7

1

6

8

3

3

2

4

5

6

7

1

6

8

3

3

2

4

5

3 5 5
3

3
4

1

4
3

2

3 5 5
3

3
4

1

4
3

2

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

K

L

M

M

N

Pos. Number Description Qty
1 35055 Door welded to cooking section 1
2 div-102010 Magnet ø20 x 10 1
3 B-300406 Screw countersunk M4x6 DIN7991 8.8 7
4 765-0041 Handle for cooking session 1
5 B-360510 Button head screw M5 x 10 1
6 P-110006 Rope seal 2
7 35-0111 Glass to cooking section 1
8 35054 Welded back frame 1



3 5 5 3

3

4

1

4
3

2

6

7

1

6

8

3

3

2

4

5

6

7

1

6

8

3

3

2

4

5

3 5 5 3

3

4

1

4
3

2

3 5 5
3

3
4

1

4
3

2

3 5 5
3

3
4

1

4
3

2

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

152
3

11

10

9

4

8

2

7

6

2

1316

15

12

14

17
19

18

K

L

M

N

N

Pos. Number Description Qty
1 35077 Side panel left welded 1
2 35075 Side panel welded right 1
3 B-040840 Washer ø8 4
4 B-370616 Hex cap screw M6x16 DIN933 2
5 B-320612 Socket head cap screw M6 x 16 DIN912 8.8 2


